RF uTUNING KIT INSTALLATION MANUAL

.......................................................................................... Congratulations on your purchase of the RF pTUNING KIT.

RF OUT
(ANT OUT)

S1aaT 1
| Before installing the kit, please read this manual carefully. After installation, please keep this manual in a safe place for future reference.
i
]
]
|
; NoTice
w ] . . . .
2 T o ' O Do not modify or adapt the p-TUNE-UNIT O Be careful while using tools and assembling the parts
a0 TIS G=0] ! . e . . . . o e .
°5 Tﬁ ' Damage to precision mechanical or electronic components to avoid pinched fingers and other injuries
N |BH wex dzote [ [SIS] W H
g N i may occur. O Do not stretch, pinch, or otherwise damage the cables
o =z ! . . .
EE i O Be careful in handling the small parts O Do not apply incorrect voltage to the n-TUNE-UNIT
0
oor Toemornt %9 | Do not place small parts in the mouth. Choking or suffo- Severe damage may occur.
L 7 | cation could occur.
% AN 5] !
ASZ 4 T°0 52070 0Lh 820TH |
_jT_E_SV_EI_':iD_UiU___ 0Lt sz0TH :
= T i PAckinG LisT
oty ) ' ]
SfE —
il | |
o] H | (S
' 12 !
. glelel £ %@ ;
52@ B ! (S
| | i
- 1
— o | -
g s Lloge | 7 : | =
q % it@ FZ i Screw A Screw B Screw C Screw D Screw E Spacer S Spacer L
Z- ! (M3x6) (M3x8) (M4x6) (M4x16) (M3x6 with washer) (8 mm) (18 mm)
___________ 7@_&;5__________ « ' 8 pcs 10 pcs 8 pcs 4 pcs 2 pcs 4 pcs 2 pcs
L g 2lg 2 gl=y |
EH ane | (3 g; g 100 LI % e H
%5 one | (BHR532 25010 N 8 o &9 A9IE 10 i
s £ |3 IS = T£0Ta H
& e =® T 2glos |
S it | AS AT 2 g & =18 S 8=
B CUY R ‘ o6 " il -
223¢ i ano | Bk 820D A i N
=2 bt I Pebrh | lf
%{Q“ oo | G — R A9 o zg'n‘tm I i
i A9 @Jm.q & @ © 2 o8 g B! Leg Model Plate RX-TUNE-UNIT Jumper Plug RF Cable (RCA - RCA) CNTL Cable (DIN - DIN)
G} o o
222 ans | 2 o) el s T 4 pcs 3 pcs 1 pc 1 pc Gray 1 pc 1 pc
et | @ > S3lo <lo <33 EE: MY Mo i Black 1 pc
H ane @»—k e c c z Ed ! p
< 5 &4 & olg S gley !
/ —_ 5 3003 Gigzy anve 00T @ o 37 i
j ”ga sas noow [ (B D%"‘JH VNN Eé E‘é T—h |
= -3R3 ) ] T A9TE T 0
Nej o\\! o AMNV—R H
L N U T , BT
5520 ]
W 570 egloioe) | g :
56 B velof = 4 I |
) T22 5 st | (B e 9z g2l5 i
EJOL = | —clO) !
}T SNS 8fN E[V’ TNIuiITtl E[,) axruguxrrg' LTSS :
THNI 1 @
4 - d | /3o03 Gl ]
-e11s |3 g§ 2 :%i £ H
) & s <alRESE fr T !
'JF}RS\S‘ -st1s |(@H % 5% ersA T !
EEE% zLas @ S10 ° %O i
EEE% oS @ 5) Eﬁ gﬁ 1
2239 oo |(D—h 3 a3 i ) ) . .
lhemed2iiZeom.d a|Cr——— ! Side Case F Side Case B Shield Cover S Shield Cover L
2 |G = 800ty ' 1pc 1 pc 1pc 1 pc 1 pc
% MO i
oYX aND ALh
) 4 2 ove :
ettt % """""" Sty '
A= " oe :
Zu S é@ \ i
S o |
i = olal sl Al R :
}7 % [Jng 3.2 o o ;ﬁﬁuk :
= s T ) nel 22 . . i
H— A5z 4 10 @it OO © ® ShE Sh Taes zn-0 A0S 1110 i
Z O 02010 | 120713 Eq = = al] «f 87070 61010 |
ASZ 4 T70 LT0TD wo| o 25 5 —+ —h 1
S8o|=ol adlax| w AQTE T°0 A9QTE 10 !
j © arsveitzoai EX 2; 322; EE AQT Lh AOS L0 >—|Em|—§rD ﬁ»—|qm|—§m i
‘ ) g of jﬁma 59 107D 1019 41 \roo W BT10-0 !
s — 11070 ZI012 :
UJ N AST ol é & é :
59 ol e
3 A
=o g |
E @“‘—E a Fe——+h ! Bottom Case Main Frame u-TUNE-UNIT
‘ E[ PR AQLEB 10 81050 :
e S 90070 ' 1 pc 1 pc 1 pc (Separate pack)
2 97100 A9TE T°0 !
E[u 20070 | noero :
"of Gt i
P % |
;@ﬁ : Requirep TooL

Phillips Screwdriver

i AT
E A E 9 7 X 7 1 0

RF IN
(ANT INT I



INSTALLATION

1.

3.

Attach the Spacer S to the back side of the Main Frame with
four Screws (Screw A: M3x6). There are non-painted areas on
the back side.

Attach the four Legs to the back side of the Main Frame with
four Screws (Screw D: M4x16).

Screw D

Attach the Side Case F and Side Case B to the Top Case with
eight Screws (Screw C: M4x6).

Top Case

N
7 o~ Side Case B
Screw C
Side Case F 7
"o
"o

4. Affix the Model Plate to the recessed area on the Top Case,

and then connect the Top Case to the u-TUNE-UNIT with four
Screws (Screw B: M3x8).

Model Plate

p-TUNE-UNIT

5. Attach the p-TUNE-UNIT (which was assembled in step 4) to

the Main Frame (which was assembled in step 2) with two
Screws (Screw B: M3X8).

6. Attach the Bottom Case to the Main Frame with four Screws

(Screw B: M3X8).

7. Place the Main Frame upside down. Attach the RX-TUNE-

UNIT to the Main Frame with the two Long Spacers (Spacer
L) and two Screws (Screw E: M3X6 Screw with washer).

Spacer L

— Screw E

PN — RX-TUNE-UNIT

Main Frame

Connect the TMP Connector (Orange) to J1006 on the RX-
TUNE-UNIT and connect the TMP Connector (Green) to J1010
on the RX-TUNE-UNIT, then connect the Flat Cable to J1007
on the RX-TUNE-UNIT.

Flat Cable
TMP Connector (Orange)

J1006
Connect the TMP Connector (Orange)

[] 0 [] J1007
Connect the Flat Cable
O o
D D - lj
] O O |:|
&O
) o
J1010

Connect the TMP Connector (Green)

J1007 J1007

Note: 1) insure that the Flat Cable is inserted into connec-
tor J1007 squarely. If the Flat Cable is inserted di-
agonally, the contacts could short and cause damage.
2) Please be careful handling the Flat Cable. Sharp
bends will break the conductors and cause open or
intermittent connections.

9. Confirm the u-TUNE-UNIT Model Number (for example:

10.

11.
12.

MTU-80/40), and then insert the Jumper Plug into the corre-

sponding labeled Jumper connector on the RX-TUNE-UNIT.

9
J1004 O D
for MTU-80/40
([ O
J1005

for MTU-30/20 {o

wrii~ U O U
Jal:
O

For example, if your p-TUNE-UNIT is MTU-80/40, insert the
Jumper Plug to the J1004 that is labeled MTU-80/40.
Important Note: Please confirm Jumper connection again,
because the wrong connection will cause malfunction of the
unit. If you turned on the RF pyTUNING KIT with wrong con-
nections, turn the power off and connect the Jumper Plug cor-
rectly.

Jumper Plug

MTU-80/40

Affix the Shield Cover L to the RX-TUNE-UNIT with two
Screws (Screw A: M3X6). Next, attach the Shield Cover S
with two Screws (Screw A: M3X6). Be very careful not to
pinch any wires.

Shield Cover S

Installation is completed.

Double check all connections and the wiring, then connect the
RF pTUNING KIT to the FT-2000, as is described in the “In-
terconnections” chapter in the RF p'TUNING KIT Operating
Manual.



